QTOME’ 201746 A M21Y07-2

The Engine Specialist

@ @ @ @ INSTALLATION MANUAL

EXPRENIETT F3="9L<75—
FA20 86/FR-S/BRZ(B&{t#k Jbkit#k) 6MT

EXPREME Ti Titanium Muffler for FA20 86/FR-S/BRZ (JDM USDM) 6MT

mE TYPE-60S 440019
PART NUMBER TYPE-60R 440020
TYPE-80 440021
HE
TOYOTA 86/ SCION FR-S/ SUBARU BRZ
APPLICATION

BHZREE skpkkrkrkirkrk2p

English skskskskskskskskskskskkkk8p

O _DEKEREAEE RRATHOHERELIESLY,

ONIZBEFE (#F) - ETET R ) ORT I HBHMEMELH L THMELZEL,
@I FIFRLKRIIREL TS,
ORFEEHRTIMYTTESNDIZRITAREEZL T BERABELIIZSLY,

TOMEI 1 ZDEEWLEFHYUMNESTENET,
TOMEI FR=H LR IS5—(FH—F I EDETH. BELOCHKSEEERL
HHIZHRMTT,

@ Please carefully read this manual prior to installation.

@ Please also refer to the TOYOTA, SCION and SUBARU Servise Manual with this Manual.
@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




HMEEE TRons 4B fioTLAAEREL TS,

X IETYPE-60R

C—(

950 FINUR (2)
TYPE-60S D #(3)

6AELUF (1)

A SA4TA (1)

RTYLG (4)

F—ILA4T ()

B> o

REaVRILE (1)

YoURLTa—4— (1)

R—Zk(1)

TYPE-60SIZffE [------

AMoHgALH— (1)

FALLH—/ UK
(TYPE-60SEA&) (1)

(@i))llIIHIIIIIHIHIIIIII[II

ISRV
M8 L=25 (1)

f»

=7/

750 F vk
M8 (1)

FALLH—IRURS 18— (1)

(EXPRENIE] [[]
EXPREME Ti RFvh— (2)

DTOMEI

The Engine Specialist

TOMEIR FvH— (2)

------- TYPE-80IZfH/E  [~=======

AMoHpALH— (1)

ARk (1) I3 ULk
M8 L=35 (2)
M8 L=25 (1)

I50oF vk
M8 (3)

FALLH U
(TYPESOEA&) (1)




FFEITVWELTER nuttcETRrssEcT.

CIVUUEERAIE—R (MLILUTF -EBEEEE

A ==

BARIEBHEHRERBMTY . T—FYMOAENSFESN SRR TEAL TS,
WARGROEY I EFFR DEREZ T -EHE L. RIBEDEF-EFRSTEREL TS,

BIEE T DEBUNANDIRYM I EEPHIEEN, REBIVIUOUERIBET ABNAHYET .
WEY T ORRE. BYE TR, REEZFERLGVE. (FRITOLBNYEIRTT,
B—RMETHAYT HEERARDREUNRDONBIRTY , T EETIELNFT,

WY FE2EBE (B -ELETE ) ORT I IEREREOETITRVBBEET o TS,

T

-3
=

A

BAZOBRYMFFIIIVOURUVIV OV —LANGATRETIT TS,
WA REICLDEFDIIE - K KA R HAIREMEA D S0, Ff-, &i- BLERAEELS KA
BENAHDT-8 . BLAERARROERY 1 IFHERIZITo TSN,

1. ETXY—RMTS—DEYSL

A CCTCRHETIDEEEHFIETT , FEOFHMERE S AL, DT BHFEEEEESBLTIESL,
<TYPE-60R/60S/80iL@EHE >

1. I\TY—AFRHEFERYNT,

2. AR IS—ERYNT,

3. o A—Fa—TEBmYHNT,

<TYPE-60R>
4 ERABI DA IT—N\U A28/ - ERMBINA—1EFRERYN S

<TYPE-60S>
4 BERERDAIITFT—N\UH2EFRERYNT .

<TYPE-80>
4 ERARIOAIIZ—N\UA2ERERYNT .
RIEF <, IERID T IS—H R 7 vhERYS T,



2-1.TOMEI F42=r9 Ls<"75— TYPE-60R®M HY {:f [+
[&EBERDEEERIER]

BEOSROEABMEITROEYTT,
TYPE-60R/60SHR B (X, STDH Rk -RILb-Fyh-RTYU G ZBFERALET,
HARTYMEREEIZ &Y MESHRERELML TS,

<FyrAftE&AERERERE ML >

A I TA

A IN4TB

TYPE-60R T—)L/S( T

952 F N [ 16.0N.m(1.63kgf-m) ]

2T

HYHOURLTa—Y—

RERILE M6 [ 8.0~12.0N-m (0.8~1.2kgf-m) ]

Q@O®|9|0|2

KERICEHSN BB ICITFEESAEPEBEH LT 50, FRORIIRAL—R R—ZEZEHLTTE,

[E5&EFIE]

—_

A INATAERIER IS -F - AT T EERAL. fEAMREHT 5,
COB. ZRAIBBONATRby =D LAEIZHDLSEY F+1T5,

2. AU TBIZOZUTINURZERBL, BINAT DRI G 7o MEBRIENAELTIZESKSIZ,
AUINATAIZELRAL , BB IS—N\VH—FBY T35,
MAABISUTNUR (ER@) .,

3. TGS TNURERBL, ATV IO BRI EAFEITITED LS,
A I TBIZELRAL , R IT5— N\ A—EBmYFT5,
XABISUTNUR (ER@) FERA,




2-2.TOMEI F42=) L\ 75— TYPE-60S®D H{F
[&EBERDEEERIER]

FEEADOEABEFRIT TROEYTY,
TYPE-60R/60SHR B (X, STDH Rk -RILb-Fyh-RTYU G ZBFERALET,
HARTYMEREEIZ &Y MESHRERELML TS,

<FyrRftEREREFEREETILS>

D | A2 114TFA DAL —NUK

@ |r1v147B ALY —INUR5N—

® |TYPE-60S AL — O |75 RILE M8 L=25mm

@ |TYPE-60S T—)L/S( T 75054+ vk M8 [ 200~28.0N-m (2.0~2.9kgf-m) ]
® |52 F 1 UK [ 16.0N.m(1.63kgf-m) ] DYy RLTa—Y—

® |RZFTULT @ |RaoBILk M6 [ 8.0~12.0N"m (0.8~ 1.2kgf-m) ]

KERICEHSN BB ICITFEESAEPEBFEH LT 50, FRORIIRAL—R R—ZPEZEHLTTE,

(& FIE]

1. AUINATAZHIERILE-Fybh-RTY S EEARAL ., g~ REAT 5,
DB, ERABD A TRy S—M LEE 2B ESEY T3,

2. AUINATBIZHSUTNVREBL, AT DRTY) T DvHBRIENETIZHEDESIC,
AUIATAIZELRAD R I5— N\ H—FBRY TS,
XMABISTNUR (ERG)ERA,

3. AY ALY —IZOSVTNVRERBL. AT DRT)UHT Ty —RENETIZHRDBESIZ,
AL TBIZELRAL,
XMABISTNUR(ERG) ERA,

Ab‘»rI/wf—ASSYoﬁl/xv—’)75‘&?&(:(6;5(:L'C‘Fél,\o

4. HALHY—N\URIZH ALY —SN\—FBYT, FAL Y —ITEEDIHENESISEELEAD,
ERDOEEESEIZRIS—NUA—IZBRYR TS,
XAABH ALY —NUR(ER@) AL —U RS/ —(EH®)
75 URILIME (ER©Q) - 7524y M8 (L RIMD) A,

5. T—ILINTIZHSUTINVRERBL, ALY —IZELRAT, RABIZIIS—/N\VH—ERYFFITS
MAtBISU TR (ER®) FH,



2-3.TOMEI F4=r9 s<" 75— TYPE-80D B {t [+

(B RDEEFEMER]
ERER RO ERAERIETROEYTY .

<FyrRftEREREFEHEETILS>

AAT A 95T INUK [25.0N-m(2.6kgf-m)]

A(T B 2T)Y

TYPE-80H AL 24— ALY —/\UF

HRuk ALY —INURS58—

25 0RILE M8 L=35mm HOURLTa—H—

®|9|9e|e|®

7522+ vk M8 [20.0~28.0N-m (2.0~2.9kgf-m)]

REURILE M6 [8.0~12.0N-m (0.8~ 1.2kgf-m)]

Q@|9|®|8|0(e

250V M8 L=25mm

KERIIELENDE S ICIFRERAEPCEBFEH LT 20 TRORILFRL—R R—ZMEZEHLTTEN,

[E5&FIE]

1. AL TAERBH R vk -RILh-FyrEERL., A REHT 5,
OB, ZAED/INA TRy —N EAE(ZHDESEY A5,
XABHRT YN EE®@) -M8TSUUHRILM ERG) -M8TS S+ v (ER®) fEA,

2. AU TBIZOZUTINURERBL, BINAT DRI G 7o B RIEAEITIZESKSIZ,
AUINATAIZELRAL , BB IS—N\VH—FBY T35,
MAABISU TR (ER®) #H,

3. AP ALIY—IZHZUTNUREREL. ATV T IO RIB R AFATICES K1,

AMUISMMTBIZELRAL,
X{HBISTNUR(EEE®) A,

A HALY—ASSYD TR —IMNETFITKBEIITLTFSEL,

4 ALY —NURITH AL H—INR—ZRYMRIT. FAL B —TBZEDHFRNESITER LGNS,

tRORAEESEIZIIS—N\UH—IZRY T35,
XA ALY —/IAUR(ER) - ALY —/ U RZ3—(ERD)
ISUTUHRILVEME (ER®@) - 75202+ v M8 (ER®) # /.




[&ETILHEIER]

1. FEDIVTIVRITERELLGEAS . BIHEINSIEICARFEDEITS,

FTILY HEIS 2 vhMBERS [20~28N-m(2.0~2.9kgf-m)]
TYPE-60R/60S55> 7 /3R ER4> [16N-m(1.63kgf-m)]
TYPE-8005> F/\U RS [25N-m(2.6kgf-m)]

2. AUIRATAB, ALY —-F—)LISMTDR TG TYHIRERIZR T T EBY+1T5,
XFBRT) T EH,

A 8

CHEAZREEDVIT VAR, FEDLENEEHERL THOARRHOEITOTTELY,

TE. BEREREIZLYTABIVTIVRAAFoNENGR I, EDIRYFIFRILNE
BERHBCEEICED . KROEBF VI T IV REHRLIER . RKFOLTTEL,
RIS—ITHRBENTELIRETERATSE. BN PRTORELGYET,
BRI BT BIEET>TTEL,

CEEFERARRICEY YT N S—DRIT B A RE A HYET,
WHEIZISL ., EHXEETOTTSLY,

3. BEIZGEC. Y OURLTa—Y—ORFETS,
XABYIURLT1a—5—RIE®)
RAUHRILIMG (RTE®) A

#E4TR LY [8~12N-m(0.8~1.2kgf-m)]

A g

-HIURLTAa—Y—ERMYM I -FE EFEETETHOEVTTEN,
B RBRDRIREEAHYET
HOURLTAY—OREIX, ITT—DE A RETIT>TTEL,

4. NyT)—AFRIFFERYFT5,

SHYFTITERDEER

1LE&BICFENEONBERERT 5.
2IVDUEREIL, TARU T A 5#12500mmIBEE THEE LT, KRB CEEZTHLGVNERT 5.
SHEHZTL. BEHIRN CEEEIRVNERET S,

AEZ.:I:

- BAHAOTENHHEMEEDET O, FIMRMNBELREDRREADOH . BRILESIZToTIEEL,
- HERRENAHDE, HREDOETOHSARICLSPEFRCTRREGYERTY,
- BTHIZEEERLISAIIELISETEDIEL, ERETo TS,
s ZOGTEEZTISEIE. RI5—N+RICAZHIRETITo TS,
- BRDBREENECTWDIESF. TV UEBERBE T, EFEEITSEEKIEL.
FERICHRESTLIZELY,

A 8

- RAZEBUE, ElARICES>TIET U EICE LA HIEELHYET,
HERE. IO yTAU T EHREL BEICHELTENLDE YTV I E#IToTTELY,



KIT CONTENTS

Below are the kit contents. The quantity of each items are noted in brackets ().

X Fig.. TYPE-60R

(o s

MAIN PIPE A (1)

TAIL PIPE (1)

CITIID : éjm

SPRING (4)

BUTTON BOLT (1)

CLAMP BAND (2)
ONLY TYPE-60S (3)

SOUND REDUCER (1)

(EXPRENIE] [[]

EXPREME Ti STICKER (2)

BOLT SMOOTH PASTE (1) @T@ME_’/

The Engine Specialist:

ALLEN KEY (1) TOMEI STICKER (2)

------- FOR TYPE-80  |-===---=

-------- FOR TYPE-60S  f=--=----

MAIN SILENCER (1)

GASKET (1) FLANGE BOLT
M8 L=35 (2)

M8 L=25 (1)
(P e =

FLANGE BOLT W ,

M8 L=25 (1) }j,/
A FLANGE NUT
' M8 (3)
SILENCER BAND
SILENCER BAND FLANGE NUT (ONLY FOR TYPES0) (1)
(ONLY FOR TYPE-60S) (1) M8 (1)

SILENCER BAND RUBBER (1)




REQUIRED TOOLS These tools are the bare minimum required for the job.

-General Engine Maintenance Tools - Torque Wrench -Workshop Service Manual.

A CAUTION

M This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If attempt was made to use

this product on another engine/car, other than specified, then you will risk damaging this kit and or

the engine, or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures ,
injuries or bodily harm.

A WARNING

M This product is to be installed, when both the engine and engine bay is cold.

M Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.

1. REMOVAL OF THE STOCK EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.
<TYPE-60R/60S/80 Related Parts>

1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

<TYPE-60R>
4. Remove the 2 hangers of the main muffler from the right side of the vehicle, remove 1 from the front
left side hanger.

<TYPE-60S>
4. Remove the 2 main muffler hangers from the left side of the vehicle.

<TYPE-80>
4. Remove the 2 hangers of the main muffler from the right side of the vehicle.
At the same time, remove the gasket from the catalyst side.



2-1. TOMEI TITANIUM MUFFLER TYPE-60R INSTALLATION

[Tllustration of the mounting position of each parts)

The installation of the included parts in the kit is shown below.
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused.
*Use new OEM gasket if necessary.

< Kit Contents Torque Specs >

MAIN PIPE A

MAIN PIPE B

TYPE-60R TAIL PIPE

CLAMP BAND [ 16.0 N.m (1.63 kgf-m) ]

SPRING

SOUND REDUCER

BUTTON BOLT M6 [ 8.0~12.0 N-m (0.8~1.2 kgf-m) ]

Q@|9|®|8|0(e

* Apply the bolt smooth paste that is supplied in the kit to
prevent metal burns and seizures to the bolts and nuts.

[INSTALLATION PROCEDURE]

1. Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.
¥ Use the supplied Clamp Band (Ref @).

3. Fit the clamp band on the tail pipe, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the tail pipe to Main Pipe B. Then fit the hangeras well.
¥ Use the supplied Clamp Band (Ref @).

10




2-2.TOMEI TITANIUM MUFFLER TYPE-60S INSTALLATION

[Tllustration of the mounting position of each parts)

The installation of the included parts in the kit is shown below.
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused.

< Kit Contents Torque Specs >

@ [MAIN PIPE A @ |SILENCER BAND

@ |[MAIN PIPE B SILENCER BAND RUBBER

®@ |TYPE-60S SILENCER (@ |FLANGE BOLT M8 L=25mm

@ |TYPE-60S TAIL PIPE FLANGE NUT M8 [ 20.0~28.0 N-m (2.0~2.9 kgf-m) ]
® |CLAMP BAND [ 16.0 N.m (1.63 kgf-m) ] @ |SOUND REDUCER

® |SPRING @ |BUTTON BOLT M6 [ 80~12.0 N*m (0.8~1.2 kgf-m) ]

* Apply the bolt smooth paste that is supplied in the kit to
prevent metal burns and seizures to the bolts and nuts.

[INSTALLATION PROCEDURE]

1. Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.
¥ Use the supplied Clamp Band (Ref ®).

3. Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hanger as well.
¥ Use the supplied Clamp Band (Ref ®).

A The mufflers Tomei Logo is to be installed facing down to the ground.

4. Place the Silencer Rubber onto the Silencer Band, and carefully install on the Silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the Silencer.
* Use the supplied Silencer Band (Ref (?) & Silencer Band Rubber (Ref &)
Flange Bolt M8 (Ref @) Flange Nut M8 (Ref (D).

5. Fit the clamp band on the Tail Pipe, then insert the Tail Pipe to the Silencer.

Then fit the muffler hanger to complete it.
¥ Use the supplied clamp band (Ref B)).

11



2-3. TOMEI TITANIUM MUFFLER TYPE-80 INSTALLATION

[Parts Assembly Positions ]

Points of use, product placement.

< Kit Contents Torque Specs >

@ [MAIN PIPE A CLAMP BAND [25.0 N=m (2.6 kgf-m)]

® |MAIN PIPE B @ |SPRING

® |TYPE-80 SILENCER SILENCER BAND

@ |GASKET @ |SILENCER BAND RUBBER

® |FLANGE BOLT M8 L=35mm @ |SOUND REDUCER

® |FLANGE NUT M8 [20.0~28.0 N*m (2.0~2.9 kgf-m)] @ |BUTTON BOLT M6 [8.0~12.0 N-m (0.8~1.2 kgf-m)]
@ |FLANGE BOLT M8 L=25mm

* Apply the bolt smooth paste that is supplied in the kit to
prevent metal burns and seizures to the bolts and nuts.

[INSTALLATION PROCEDURE]

1. Use the supplied gasket, bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.
3 Use Gasket (Ref @) M8 Flange Bolt (Ref &) M8 Flange Nut (Ref®).

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.
3¢ Use the supplied Clamp Band (Ref(®).

3. Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hangeras well.
3% Use the supplied Clamp Band (Ref(®)).

A The mufflers Tomei Logo is to be installed facing down to the ground.

4. Place the Silencer Rubber onto the Silencer Band, and carefully install on the silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the silencer.
3% Use the supplied Silencer Band (Ref (0) & Silencer Band Rubber (Ref 1)
Flange Bolt M8 (Ref ) Flange Nut M8 (Ref ®).

12




[The Following Applies to All Models.)

1. Check the clearance on each part before tightening everything.

Torque Specs Supplied flange nut M8[20~28 N-m (2.0~2.9 kgf-m)]
TYPE-60R/60S Clamp Band [16 N-m (1.63 kgf-m)]
TYPE-80 Clamp Band [25 N=m (2.6 kgf-m)]

2. Fit the springs onto each of the spring hooks.
*Use the supplied Springs

/\ CAUTION

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. If the clearance isn’t enough,
loosen the bolts on the catalytic converter side to adjust the clearance, then tighten the bolts
properly.

- After fitting, please check that there are no signs of oil, dirt so as not to burn them later when

the car is running.

- After fitting the exhaust, you should check if the rear bumper
will be at risk from heat from the pipe.

You may need to add extra heat shield protection on the

rear bumper.

3. If needed you can then install the sound reducer. (Ref(d2)
* Use the supplied Button Bolt M6 (Ref(3)

TORQUE SPECS [8~12 N-m (0.8~1.2 kgf-m)]

/\ WARNING

* It is highly recommended not to use the sound reducer when using the car for high speed/ hard
driving as it may cause failure.

* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

4. Reconnect the cars battery negative terminal.

3. INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.
3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A\ CAUTION

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing parts can be
replaced properly.

13



/\ CAUTION

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

14



15



TOMEI POWERED .
HASH RE/NT—F

T194-0004 RRAETHTEERIS —4—27
TEL: 042—795—8411 (%)
FAX:042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)

http:// www.tomei-p.co.jp

COHRBIELIMYM T, BELOITHHME LE~NSELLET
EXRME A~FWEE. EXFIREFRO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FHZL<YI5— FA20 86/FR-S/BRZ ExikiiBAE 201746H M21Y07-2
FA20 86/FR-S/BRZ TITANIUM MUFFLER INSTALLATION MANUAL 2017.6 M21Y07-2

16



